
Scholars' Mine Scholars' Mine 

Masters Theses Student Theses and Dissertations 

1974 

Relative performance of two activated carbons in treating Relative performance of two activated carbons in treating 

pharmaceutical waste. pharmaceutical waste. 

K. A. Narasimhan 

Follow this and additional works at: https://scholarsmine.mst.edu/masters_theses 

 Part of the Civil Engineering Commons 

Department: Department: 

Recommended Citation Recommended Citation 
Narasimhan, K. A., "Relative performance of two activated carbons in treating pharmaceutical waste." 
(1974). Masters Theses. 3416. 
https://scholarsmine.mst.edu/masters_theses/3416 

This thesis is brought to you by Scholars' Mine, a service of the Missouri S&T Library and Learning Resources. This 
[...]
economical process in producing effluents of high quality. 

The ability of activated carbon to remove organics from 

water has been long recognized. Tertiary treatment using 

activated carbon adsorption was proposed in the early 1960's 

and several studies (4-7) have proven the effectiveness of 

carbon in producing a high quality effluent. These studies 

have also indicated, however, that tertiary carbon treatment 

required additional land area and increased the cost of the 

overall system. In addition, the capacity of the carbon 

adsorption system to handle toxic materials and surges in 

flow and strength could not be fully utilized due to the 

biological step ahead of tertiary system. Further, the 

biological system hydrolyzed large organic molecules into 

smaller ones and produced cell fragments which resisted 

adsorption. It was, therefore, natural to question the 

validity of a biological step ahead of the tertiary adsorp­

tion operation, especially when activated carbon could 

completely adsorb all the biodegradable organics. 

Consequently, over the past 4 or 5 yr, there has been con­

siderable research conducted (6-18) on the technical and 



3 

economic feasibility of eliminating biological treatment and 

using physical-chemical processes alone for waste renovation. 

Activated carbon has been employed in these studies as the 

major tool in removing organics (removals of up to 98 percent 

have been reported). Other methods have also been investi­

gated, but were not found as effective (17). For example, 

a chemical-physical system which employed coagulation and 

continuous countercurrent filtration through a moving sand 

bed removed only 87 percent of the influent organic matter. 

A major portion of the cost in the physical-chemical 

treatment scheme is associated with the carbon system which 

accounts for 61 percent of the capital outlay and a consid­

erable percentage of the operating expenditure because of 

amortization and carbon replacement (18). Activated carbons 

are manufactured from different sources, using various 

activating processes. As a result, the characteristics of 

various carbons, which are marketed in different particle 

sizes under a variety of trade names and prices are 

different. Two different carbons cannot be expected to have 

the same adsorptive capacity for various kinds of organics. 

Size also appears to be an important characteristic. 

Slechta and Culp (7) have reported that the 12 x 40 mesh 

carbon was more efficient than the 8 x 30 mesh carbon, while 

Zuckerman and Molof (9) have found that granular carbon was 

more efficient than powdered carbon. Bishop et al. (5), 

however, using 12 different types of carbon found no 

definite correlation between the adsorptive capacity of the 



4 

carbon and its physical parameters such as total surface 

area, ABS (alkyl benzene sulfonate) No.,* Phenol No.,** or 

dye (Methylene blue or eosine B) adsorption.*** The 

adsorption capacity also depends on the initial waste 

strength. According to Zuckerman and Molof (9), Joyce and 

Sukenik (19) using ABS found that the equilibrium adsorption 

capacity increased with increasing solute concentration; 

however, the rate of increase declined with higher initial 

concentrations. 

Laboratory studies of activated carbon adsorption have 

been conducted using batch and continuous flow column systems. 

Although the findings of batch studies have been frequently 

used to predict column performance, the controlling mech­

anisms in the two systems are different. According to 

Weber (20), in a rapidly agitated batch system intraparticle 

transport processes are rate limiting, but in a column type 

sorption operation, external transport mechanisms such as 

boundary layer renewal or film transport govern the rate of 

adsorption. Biological activity might also have an effect 

in column operation. 

* 

** 

*** 

Most physical-chemical studies have been confined 

Defined as the mg of carbon necessary to reduce ABS 
from 5.0 to 0.5 mg in one£ of solution. 
Defined as the mg of carbon necessary to reduce phenol 
from 5.0 to 0.5 mg in one£ of solution. 
Defined as the residual concentration of the dye after 
a specific quantity of the dye (340 mg/£ for methylene 
blue and 45 mg/£ for eosine B) has been treated with 
1 g/£ of carbon for one hr, expressed as mg/£. 



5 

to domestic wastewaters. However, according to Klimek (21), 

industry is the largest user of water in the United States 

and a major producer of liquid wastes. National projections 

made in 1968 by the Water Resources Council indicated that 

for the average manufacturing plant, the water recirculation 

rate would increase from 2.3 times in 1965 to 6.3 times in 

2020 (21). Industrial waste treatment would, therefore, need 

to employ advanced technologies in order to produce a reus­

able water. Further, industrial wastes are frequently com­

posed of complex organic compounds and are generally very 

high in organic strength which in some cases may make bio­

logical treatment systems not too effective. 

In order to evaluate the applicability of physical­

chemical methods in the treatment of industrial wastewaters, 

a research program has been undertaken at the Environmental 

Research Center of University of Missouri: Rolla since 1970. 

Under this program, the treatability of a chemical and a 

refinery waste has already been evaluated by Huang and 

Hardie (22-24), and the results indicate that activated 

carbon system is capable of producing high-quality effluents. 

The thesis reported herein was conducted to further evaluate 

the feasibility of using the activated carbon adsorption 

system to treat a high-strength pharmaceutical waste. 

Specific objectives of this study were to determine: (a) 

the relative treatment efficiencies of two activated carbons 

having the same particle size range but supplied by different 

manufacturers; (b) the usefulness of batch studies in 



predicting column performance; and (c) the effect of 

initial carbon concentration on the adsorption rate and 

capacity in batch reactors. 

The waste* was first characterized using a number of 

standard determinations. It was then pretreated by 

chemical coagulation and clarification; jar tests were 

employed to evaluate the use of two coagulants, alum and 

ferric chloride, and to determine the optimal chemical 

dosage and pH. The clarified waste was then used to 

evaluate t he performance of two different carbons (both 

12 x 40 mesh), Filtrasorb 400** and Darco S-51*** using 

batch and column studies. Batch studies included 

6 

evaluations of the rate of uptake and also equilibrium 

isotherms. Column investigations were conducted in a 

packed-bed downflow mode of operation and were used to 

evaluate the treatment efficiency in terms of reduction in 

organics and in inorganic nutrients. 

* The waste was obtained from the Hoffman-Taff 
Pharmaceutical Company, Springfield, MO. This waste had 
a COD of 8100 mg/i and a TOC of 2400 mg/t. 

** A product of Calgon Corporation, Pittsburgh, PA. 
*** A product of Atlas Chemical Industries, Inc., 

Wilmington, DE. 



7 

II. REVIEW OF LITERATURE 

In order to develop a proper procedure to achieve the 

objectives of this investigation, a study of previous 

investigations using the physical-chemical carbon adsorp­

tion system was undertaken. During the review of published 

materials, emphasis was placed on specific aspects, such as 

the characteristics of the wastewater used, degree of treat­

ment obtained, kind of activated carbon used, mode of 

operation, residence time and hydraulic loading used, and 

operational difficulties, if any. 

The literature reviewed is presented under the 

following headings: (a) Activated carbon treatment of 

municipal wastes, (b) Activated carbon treatment of indus­

trial wastes, and (c) The effect of carbon type and size. 

A. ACTIVATED CARBON TREATMENT OF MUNICIPAL WASTES 

Weber, et al. (8) undertook a study on the direct 

application of physical-chemical processes to treat primary 

effluent. The processes which were used included chemical 

clarification, filtration, and activated carbon adsorption. 

Laboratory jar tests were conducted using alum, ferric 

chloride, lime, and polyelectrolytes. Ferric chloride was 

found more desirable than alum due to its being less 

influenced by pH and ease of handling and care, although 

both coagulants at a dosage of 250 mg/land supplemented by 

lime at 250 mg/t produced the same effluent turbidity of 

1 Ju. Several anionic and nonionic organic polyelectrolytes 



8 

were tested in dosages ranging from 0.1 to 5 mg/£, but none 

was found to be particularly effective as a primary 

coagulant. However, if they were used as secondary floe 

strengtheners in combination with iron or alum, some of 

the polyelectrolytes produced larger floe particles which 

settled more rapidly than those formed with iron or alum 

alone. Turbidity removal was generally not improved and 

the dosage of primary coagulant could not be reduced. 

Pilot plant studies were conducted using coagulation 

(with 170 mg/£ ferric chloride), upflow clarification, and 

dual media filtration as pretreatment prior to carbon 

adsorption. Carbon adsorption studies were conducted using 

4 columns in series, each 10 in. (25.4 cm) in diameter and 

packed with 85 lb (38.6 kg) of 12 x 40 granular carbon* to 

provide a settled carbon column height of 6 ft (1.8 m). A 

flow rate of 5 gprn/sq ft (203.5 £/min/sq m) was used. 

Parallel studies were conducted using packed bed and 

expanded-bed modes of operation, with and without the chem­

ical clarification step prior to adsorption, and with a 

filtration step prior to or following the carbon adsorption 

step. Continuous operation was maintained for a period of 

125 days with complete steps of chemical clarification, 

filtration, and activated carbon adsorption. 

The results of the study indicated no practical differ­

ence in performance between the packed bed and expanded-bed 

* Marketed by the Pittsburgh Carbon Company, Pittsburgh, 
PA, under the trade name Cal-activated Carbon. 



9 

modes of operation. Good organic removals were observed 

even without chemical clarification. A summary of the over­

all average performance is listed below: 

Chemically 
Primary Clarified Final 
Effluent Effluent Effluent 

BOD, mg/Q, 50 15 5 
TOC, mg/t 55 18 4 
Turbidity, Ju 35 7 1 
Total-P, mg/31, 30 3 2 
NH 3-N, mg/t 35 35 34 

Org-N, mg/JI, 8.5 2.5 1 

Based on this study, the authors predicted a treatment 

cost of $0.16/1000 gal ($0.0425/cu m) with this type of 

treatment, which is less than $0.26/1000 gal ($0.069/cu m) 

required for a tertiary system, after primary and secondary 

treatment, to achieve the same degree of treatment. In 

addition to less cost, they also reported and anticipated 

reduction in land requirement of up to 75 percent. 

Hager and Reilly (10) conducted adsorption isotherm 

studies on raw wastewaters from 11 municipal plants located 

principally in western Pennsylvania. Column studies were 

also conducted on six of the above plants. Column studies 

indicated less carbon requirements than were predicted by 

the isotherm data. The authors attributed the improved 

performance to biological activity within the carbon columns. 

The authors perdicted the cost of treatment, using the 

following conditions: Raw wastewater with 200 gm/t BOD, 

and 250 mg/t SS, plant flow of 10 mgd (37,850 cum/day), 

and effluent after physical-chemical treatment with 10-20 



10 

mg/£ BOD and 5 mg/£ SS. Carbon requirements were assumed 

at 750 lb/mil gal (90 g/cu m) for 90 percent removal and 

1000 lb/mil gal (120 g/cu m) for 95 percent BOD removal. 

Combining operating costs with amortization, the cost was 

predicted at $0.178/1000 gal ($0.0470/cu m) for an activated 

sludge process and at $0.179/1000 gal ($0.0475/cu m) for 

physical-chemical treatment to achieve the same degree of 

treatment (90 percent removal of BOD). The authors noted 

that physical-chemical treatment could also deliver 95 

percent removal at an additional cost of only $0.007/1000 

gal ($0.00186/cu m). The land area requirements for the 

two plants were found to be 20 acres (8.1 ha) for the 

biological system and 10 acres (4.05 ha) for the physical­

chemical system. The authors concluded that the cost of 

physical-chemical treatment requiring carbon dosages of 300 

to 1000 lb/mil gal (36 to 120 g/cu m) could compare favor­

ably with that of the activated sludge process. 

Bishop, et al. (11) reported a study of physical­

chemical treatment conducted on a weak domestic wastewater 

at a pilot plant in Washington, DC, operated jointly by 

the Environmental Protection Agency and the District of 

Columbia. This automated pilot system consisted of pre­

treatment with cyclone degritting, two-stage lime precipi­

tation with intermediate recarbonation dual-media filtration, 

pH control, selective ion exchange, and downflow carbon 

adsorption. The carbon adsorption system consisted of four 

downflow columns connected in series. Each column was 



11 

packed with 840 lb (3780 g) of 8 x 30 mesh granular carbon. 

The size of the columns and carbon bed heights were not 

indicated. The hydraulic loading rate was 7 gpm/sq ft 

(285.2 £/min/sq m) providing a carbon contact time of 27 min. 

The results of the operation for a period of 6 months 

indicated good treatment, as summarized below: 

BOD, mg/£ 
COD, mg/£ 
TOC, mg/£ 
Total-P, mg/£ 
Total-N, mg/£ 

Raw 
Waste 

100 
260 
120 
7.5 

21 

Effluent 

5 
12 

6 
0.15 
4.6 

The COD loading on the spent carbon was 0.41 lb/lb 

carbon (0.41 g/g carbon). Carbon adsorption alone did not 

remove any nitrogen from the wastewater. Based on the pilot 

study, the process cost for a proposed 300 mgd (1,135,000 

cum/day) plant size was found to be $0.32/1000 gal 

($0.085/cu m). 

Villiers (12) has reported the results of a pilot plant 

study at Lebanon, OH. The process consisted of the following 

steps: Pretreatment with degritting, upflow lime clarifica­

tion, pH adjustment to 9.5, filtration through dual-media 

filters, holding tank, and further treatment with carbon 

adsorption. There were three carbon contractors, each with 

1500 lb (680 kg) of 8 x 30 mesh granular activated carbon, 

connected in series for an upflow operation. The carbon 

contractors had a surface loading rate of 2.4 gpm/sq ft 

(97.7 £/min/sq m) with a residence time of 15.7 min through 

each column. Each column was 5-ft (1.5-m) deep and had a 



12 

27.9-sq ft (2.195-sq m} area. The source of carbon was not 

indicated. The study was conducted over a period of 53 

consecutive days with a total through-put volume of 2.3 mil 

gal (8,703 cum). The overall performance of the pilot 

plant study is presented below: 

Effluent After 
Lime Precipita-

Raw tion and Dual- Effluent After 
Waste- Media Filtra- Granular Carbon 
Water tion Adsorption 

BOD, mg/9, 98 19 6 
COD, mg/Q, 

Total 257 60 29 
Soluble 69 56 19 

TOC, mg/t 
Total 87 24 9 
Soluble 36 23 8 

ss, mg/Q, 110 7 2 
Total-P, mg/Q, 8 2 2 
Turbidity, Ju 54 5 4 

Operational difficulties were attributed to the carbon 

columns becoming anaerobic. Pure oxygen injection eliminated 

this difficulty. The studies indicated that the carbon 

requirement was 300 lb/mil gal (36 g/cu m}. The estimated 

cost for a single stage lime clarification and carbon treat­

ment system similar to the one studied was found to be at 

$0.12/1000 gal ($0.0318/cu m) for a plant size of 100 mgd 

(378,500 cum/day). The author discussed the possibility of 

upgrading treatment efficiency in older plants by converting 

from biological treatment to carbon treatment. Conversion 

could conceivably be achieved by converting the aeration 

tanks to gravity flow carbon contactors. This would 

eliminate the new construction and pumping costs, and 